GENTOS.

ENiREhEAE

Instruction Manual

COVIF. BHERZESBEV EFVEREE, FTLELHOHHESTTNTT, RIRHAZEZLLBHEH#DIX. [ELL

ZECHBHEVLES V. CEAFCIRELOFE /FALOFRIZHFERHLLEE .
Fle. CORRBHAZEXIITRELTLREE L,

790 mm 1820 mm

AN ER

@K RBIFGENTOS GANZ(GZ-3) VU—XEFHTY,
DRERITHEDIENTLEE W, ERfE. RIS, #EDRRE)

O TEIFIZFIC. EANHZLIF TRELTLEE L,
(BfEl. B8, B DRERE)

OFHRBEMAKIE T I v A —DEERKIDTICEDLIIC
REUERLTLIEE W, R R ERORRA)

@FETAPANYRDWVDIEPRTHEALENTLEE L,
(Eaf8). K15, BHODIRR)

ORKREIEAULWVEERS A MEFZEHL TS L,
(BfEl. 8. B DREE)

OENPALEFIZI CEA T HHEIF BELEVNKLSLE
FETHZEE L TLIEE W R RS SMORA)

m t/hRE
(A) M6.25mmiKkIL (2fE)
(B) RTUVIDvv— (2f@)
(C) 73vyhDvyyv— (2f@)
(D) 735wk
(E) =ZHRAIUR

W SEBDRTT
(1) GZ-3vU—ZDS5A bAME (5I78)
(2) FrUVINURILFEBRIVR
(3) B#R
(4) 7IvRI—
(5) H

(E)

B EHATESRM | GZ-3VU—X2m

W ERGE

1. FBDOMB.25mmRJILbERTUI T Twv—,
TovhDyyv—&FE>TIT STy ERERIC
LoD bEELTLEE L,

2. fEDOMB.25mmikILbERTU T DYy v—,
TIVRNDwIv—%&F>TCSAMRIEKZT ST vhk
ICEELTLIEEL,

3. LohbBEEEN TR EE KLLMD TLEEU,

XRIFEDES (BUE:GZ-3BR.JAN:4950654 036572) ZEAT 5.
BEHCS A hE2fJE T]ORIFEIRET T

TRIPOD STAND
GZ-3VU—XRA=HRY K~

GENTOS CO.,LTD.
IV MA RSN

T110-0008 RREPARKthZ ik 2-9-7

MADE IN CHINA Ver._2.0

III”/

I

=] '//7/////\

T

Features of this product:

Thank you for purchasing the Tripod Stand for GZ-3 series.

*Before using this unit, please read this manual thoroughly,
and keep it for future reference.

*This product is designed for use with GZ-3 series.

Assembly Instruction:

A WARNING : The height adjustment cannot be moved higher than
the warning line to avoid falling down.
The light must be fixed firmly to avoid the light falls down.

l DESCRIPTION
(1) GZ-3 series light ( selling separately )
(2 ) Built-in stand and carrying handle

Il STANDARD ACCESSORY

(A) Bolt M6*25mm X 2
(B) Spring washer x 2

(C) Flat washer x 2
(D) Bracket
(E) Stand

(3) Warning line
(4) Height adjustment
(5) Tripod's leg

1. Insert Bolt M6*25mm ( A) and attach Spring washer (B) and Flat washer (C)
to the Stand (E) and then through the Bracket (D) at the location on the
illustration diagram.

2. Fasten the Bolt M6*25mm ( A) with Bracket (D) and tighten it.

3. Insert Bolt M6*25mm ( A) and attach Spring washer (B) and Flat washer (C)
to the Built-in stand and carrying handle (2) and then through the Bracket (D)
at the location on the illustration diagram.

4. Fasten the Bolt M6*25mm ( A) with Bracket (D) and tighten it.



